SPORTON LAB.

FCC RF Test Report

Report No. : FG720310-02B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum I

Ref Level 20.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 dem
SGL Count 100/100

Offset 10.80 d& Mode Auto Sweep

Date: 24 FEB.2017 14:55:18

]

Date: 24 FEB.2017 15:10:13

L

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
5 b s . ine _$PURIDUS_LINE_ABS PABS
20 gbine —PPURIOUS_LINE_ABS PABS /’\ 20 dine A
10d 10 der f
} \\ JJ
-10 dBm -10de
SPURIOUS_LINE_ABS_ K j
-20 dBm }'\ -20d J
-30 di / ‘« -30 dBm \
40 dB m\‘\‘ -40d \
-50 dam % ey
1 W”/V \\J“A\MMMWQ
00 r -60 dB
Start 815.0 MHz 3003 pts Stop 826.0 MHz__ | [l Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.99600 MHz -51.86 dém -38.86 dB 847.000 MHz 849.000 MHz 100.000 kHz 848,75325 MHz 19.51 dBm -10.43 dB
823.000 MHz 824.000 MHz 20.000 kHz 823,99950 MHz -24.95 dBm -11.95 dB 349,000 MHz 850,000 MHz | 20.000 kHz 849,00050 MHz -24.60 dBm -11.60 dB
824.000 MHz 826,000 MHz 100.000 kHz 824.27073 MHz 19.30 dBm -10.70 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.34466 MHz -51.86 dBm -38.86 dB
S —
-
) [ e L

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 3 Spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS IS CHNEKARS _ PABS
20 ghine _PURIOUS LINE_ABS PAES bpURIDUS_|INE_ABS PABS
10 der [ - \ 10 l‘J .\
BRI R
-10 dBm - -10d -
SPURIOUS_LINE_ABS_ k 1
-20 dBm i 20 ]
30 dg 111 -30 \
-40 d S -40 dBm t
S0 d 11 . \T\\
-50 d8 — e -50 dem
 a———— ""// \\w_
o 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MH2 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW [ Frequenc: [ Powerabs | aLimit
LEER B23,000 MHz 100,000 Kijz 822.99600 MHz -44.43 dBm -31.43 d8 847.000 MHz 849.000 MRz 100.000 kHz 648.66334 MHZ 11.21 dém -18.79 dB
623.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -33.18 dBm -20.18 dB 849,000 MHz 850.000 MHz | 50,000 kiia 549 00050 MHz TS CHTET
e Se0 LorMe 100.000 kHz 524.54046 WMHz 11.17 dBm -18.83 d8 850.000 MHz 860.000 MHz 100.000 kHz £50.01499 MHz -43.39 dBm -30.39 dB
e —
-
[ B B I w8 0 ) L

Date: 24 FEB.2017 14:58:37

Date: 24 FEB.2017 15:06:55

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-15

of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG720310-02B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum I

Ref Level 30,00 dem
SGL Count 100/100

Offset 10.80 d&

Mode Auto Sweep

J

Date: 24 FEB.2017 13:49:11

@1 AvgPwr @1 AvgPwr
e e T | SPURIGIE GHNEKABS_ PARS
i s s ; ine _$PURIOUS_|INE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS PABS [\ 20 dine
1od w 10 d8r
/ :
-10 dBm -10.de
SPURIOUS_LINE_ABS_
-20 dBm -20d
-30 di L -30 dBm
: [ sl
=400 LY \w } dBm
-50 dém //}(-\/ il - w“”f
I
el -60 de
Start 815.0 MHz 3003 pts Stop 827.0 MHz__ | [l Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -44.52 dBm -31.52 de 846.000 MHz 849.000 MHz 100.000 kHz 848.75574 MHz 20.09 dBm -9.91 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -22.41 dBm -9.41 dB 849,000 MHz 850,000 MHz | 30.000 kHz 849,00050 MHz -21.60 dBm -8.60 dB
824.000 MHz 827,000 MHz 100.000 kHz 824.25325 MHz 20.12 dBm -9.88 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -45.10 dBm -32.10 dB
S —
-

( ]

Date: 24 FEB.2017 14:00:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 3 Spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
d S S YABS Line _$PURIOUS NE_ABS PABS
20 ghine _PURIOUS LINE_AB PA 20,4 b
10 der — —— 10, dBg——y
0dB f \ & \
-10 dBm f \ -10 0B -
SPURIOUS_LINE_ABS_ f l
-20 dBm [ -20d ]
r -30 df .\
-40 dBm \ e
Lt |
-50 dem
|t b
60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz__ || 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW | Froauenc [ Powerabs | atimit
15.000 MHz 823,000 MHz 100.000 KAz 822.98801 MHz -44.65 dbm -31.65 & 846.000 MHZ 849,000 MHz | 100.000 iz ot s .57 dbm IR
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -31.24 dBm -18.24 dB 849,000 MHz 850.000 MHz 30,000 kiia 549 00150 MHz ~So.40 i T S
e LA o 00con bz 925.12038 MHz 8.33 dBm -21.67 d8 850.000 MHz 860.000 MHz 100.000 kHz £50.35465 MHz -37.60 dém -24.60 dB
e —
-
[ B B I w8 0 ) L

Date: 24 FEB.2017 13:52:29

Date: 24 FEB.2017 14:04:07

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A3-16 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG720310-02B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ao
Spectrum lg’ Spectrum I z
Ref Level 30.00 dBm Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PARS [ SPURIGHE GHEEKABS_ PARS
20 ghine _$PURIOUS LINE_ABS PAES /. 20 ghine _$PURIOUS LINE_ABS PABS
10d \ 10 der !
A il
odB 0 dem J
-10 dém t -10 dg
SPURIOUS._LINE_ABS_ L H
-20 dBm 20d J‘
-30d j -30 dBm N'* \
404 ""‘Wﬂ PN o o {\W
-50 dem JA\J / \ . / ZY oatl] \ N
[ I N NP eene] o]
o 50 dB
Start 815.0 MHz 3003 pts Stop 827.0 MHz__ (| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
B18.000 Mtz E23.001) Mz 100.000 kHz 922.98002 MHz -45.44 dBm -32.44 d8 846.000 MHz 849.000 MHz | 100.000 kHz 648.80370 MHz 19.15 dém -10.85 dB
823.000 MHz 824.000 MHz 30.000 kHz 823.99850 MHz -22.90 dBm -9.90 dB 849.000 MHz S0 DOO MG EHTTS S I ST =TT
LAt S2T.000 Miie 100.000 khiz 924.25325 MHz 19.28 dBm -10.72 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -46.28 dBm -33.28 dB
——
-
) [| [ [ I ] .m'ir_.
Beeaz 24 FERANT1250:00 Date: 24 FEB.2017 14:02:27
Spectrum 3 Spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
d S S YABS Line _$PURIOUS NE_ABS PABS
20 ghine _PURIOUS LINE_AB PA 20,4 b
10 der — 10 dB
7 by
0de / \ 8
-10 dBm / 10 0B :
SPURIOUS_LINE_ABS_ [ l
-20 dBm [ -20d l
f -30 df ‘
-40 d8m =)
ol oY o -
== Bm
pe"" R
60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|| Start 846.0 MH2 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW [ Froauenc [ Powerabs | aLimit
15.000 MHz 823,000 MHz 100.000 KAz 822.96404 MHz -44.42 dBm -31.42 dB 846.000 MHZ 849,000 MRz 100,000 Kiiz s 246 OB TR
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -32.47 dBm -19.47 dB 849,000 MHz 850.000 MHz | 30,000 kiia S TR TS T TS
L e LA o 100.000 kHz 92501546 MHz 7.33 dBm -22.67 d8 850.000 MHz 860.000 MHz 100.000 kHz £50.04496 MHz -38.93 dém -25.93 dB
e —
-
[ B B I w8 0 ) (L

Date: 24 FEB.2017 13:54:08

Date: 24 FEB.2017 14:05:46

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3-17 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG720310-02B

LTE Band 5/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

rum

Sp

Ref Level 20.00 dém Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30,00 dem
SGL Count 100/100

Offset 10.80 d& Mode Auto Sweep

\ig
J

Date: 24 FEB.2017 14:09:56

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS T [ SPURIGHIE GHNEKABS PARS
20 ghine _$PURIOUS LINE_ABS PaBS 20 ghine _BPURIOUS JINE AH? PABS
10d ‘ /—\ 10 d8r {
ode ! } \ 0.dém |
I [
-10 dam / -10 dB -
SPURIOUS_LINE_ABS_ [ ‘\ f 1
-20 dém ? 1 -20 df r’ It
30 d / 0 -30 dBm r)/ \
40 d8 J/ ﬂub\“ fi\ [\ i 4 ‘MN’
-50 dém M ‘ S T )\. M \\ A
T VT TN ]
_,__/\.uw_—-J T T \\-.«._,\.\&
o - 60 dB
Start 815.0 MHz 3003 pts Stop 829.0 MHz__ (| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | _powerabs | ALimit
B18.000 Mtz E23.001) Mz 100.000 kHz 922.19680 MHz -41.74 dBm -28.74 d8 844.000 MHz 849.000 MHz 100.000 kHz 848.67782 MHz 19.67 dém -10.13 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99251 MHz -23.67 dBém -10.67 dB 840.000 MHz R 50,000 kit % BT e dnn R T
824.000 MHz 829.000 MHz 100.000 kHz 824.36214 MHz 19.93 dBm -10.07 dé 850.000 MHz 860.000 MHz 100.000 kHz 85083417 MHz -43.04 dBm -30.04 dB

( ]

Date: 24 FEB.2017 14:21:34

] 1L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | | SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS 20 dhine _$PURIOUS LINE ABS PABS
10 dBrr 10de
R o, STV IV CH
- e ]
0 del | de
I \
-10 d8m - 10 dB
SPURIOUS_LINE_ABS_ J \
-20 d8m f 20 d l}
/ -30 d \
T -40 dBm S
B e | 50 dBm: ”"\”—‘\—‘»—\
50 dBm T
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MH2 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW [ Froauenc [ Powerabs | aLimit
15.000 MHz 823,000 MHz 100.000 KAz 822.90010 MHz -46.60 dBm -33.60 d& 844,000 MHZ 849,000 MAz 100,000 itz B 6.67 dom 295508
823.000 MHz 824,000 MHz 50.000 kHz 823.99650 MHz -31.35 dBm -18.35 dB 949,000 MHz 850.000 MHz | 50.000 kHz 545.00350 MHz 36,91 dbm T oih
L e Sed.00nMe 100.000 kHz 927.32418 MHz 07 dBm -23.93 d8 850.000 MHz 860.000 MHz 100.000 kHz £50.06494 MHz -38.11 dBm -25.11 dB
kg
S JL 4 ] ) G o

Date: 24 FEB.2017 14:13:15

Date: 24 FEB.2017 14:24:5

3

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-18 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG720310-02B

LTE Band 5/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ao
Spectrum lg’ Spectrum I z
Ref Level 30.00 dBm Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | |_SPURIGHIE CHNEKABS _ PABS
i B S ) ABS ine _$PURIOUS_LINE_ABS PABS
20 ‘5”\8 PURIOUS_LINE_ABS PABS '\ 20 dh::[l? h
1od { 10 der
I |
— J : odem j
-10 dém T & -10 dg 1
SPURIOUS_LINE_ABS_ l i f \
-20 dm r \ o r *
30 d l -30 dBm )ﬂ \
40 de / WNL‘ f m b dam A
-50 dém N\ Wj\ AM \ LT MLJ‘WW \ al
‘o8 R ey ]
oo™ St A “ L—~-——~.¢-h.ﬂ\_
o 60 dB
Start 815.0 MHz 3003 pts Stop 829.0 MHz__ (| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
B18.000 Mtz E23.001) Mz 100.000 kHz 922.18082 MHz -42.86 dBm -29.86 dB 844.000 MHz 849.000 MHz 100.000 kHz 548.61788 MHz 18.84 dBm -11.16 dB
823.000 MHz 824.000 MHz 50.000 kHz 823.99850 MHz -23.41 dBm -10.41 dB 849.000 MHz 850.000 MHz | 50.000 kHz 849,00350 MHz -24.50 dBém -11.50 dB
824,000 MHz 829,000 MHz 100,000 kHz 824,34715 MHz 19,60 dBm -10.31 dB 50.000 MH2 A0, 000 M 166,000 kit S50 Bi415. M %50 cbrh TR
——
-
) [| [ [ I ] .m'ir_.
Dt AREBANIAIED Date: 24 FEB.2017 14:23:13
= ao
Spectrum 3 Spectrum I =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | E S CHNEKABRS _ PABS
B! S S JABS Line _$PURIOUS_LINE_ABS PABS
20 A!;‘!vl\&‘ PURIOUS_)LINE_AB PA 20 dbt B
10 dBr 10de
e e et MMW
0dB | } a8 !
I ‘1
-10 d8m - 10 dB
SPURIOUS_LINE_ABS_ [ \
-20 dam J 20 d
; -30 di L
) -40 dBm \
S o
e
= -50 dBm
,———""-‘
|
60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MH2 3003 pts Stop 860.0 MHz
purious Emi”i‘"l‘s | | [ | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rongelow | RangeUp | RBW [ P | powerabs | aLimit
615.000 MHz 823,000 MHz 100,000 kHz 822.74825 MHz -46.46 dBm -33.46 dB 844.000 MHZ 5 a0 100,000 iz Bt s 552 oo —24.66.08
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -33.30 dBm -20.30 dB 849,000 MHz 850.000 MHz | 0.000 kiz 545.00050 MHz S o7 o o7 B
L e Sed.00nMe 100.000 kHz 92770360 WMHz 5.22 dBm -24.78 d8 850.000 MHz 860.000 MHz 100.000 kHz £50.07493 MHz -39.69 dém -26.69 dB
e —
-
[ B B I w8 0 ) (L
Do ZARERATAS1A08 Date: 24 FEB.2017 14:26:32
SPORTON INTERNATIONAL INC. Page Number : A3-19 of 28

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG720310-02B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

- e
Spectrum lg’ Spectrum I z
Ref Level 30.00 dBm Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _FPURIOUS LINE_ABS paS 20 ghine _FPURIOUS LINE_aBS PAES ﬂ
el 10 der { \ |
— { % odem } k T
-10 d8m 4 -10 dB —
| SPURIOUS_LINE_ABS_ / \ [ “
-20 d8m f L 20d } \
a0d } \’ -30 dém [ "
=40icH Wy /\\k 40| dBm N
- - X _ r.T) L)
50 dém ﬂ S \,\//\ VJ‘_{\/‘ﬁA\A% J \ 50 4em ‘J(A\-\ /\M At A
— v Y Loy M Y
J RN A— A fescs), |
50 de
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissinrlts | [ [ [ Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | _powerabs | ALimit
Ei5 000 Mt 623.000 Mz 100 900 k32 820.23077 MHz -39.91 dBm -26.91 dB 839.000 MHz | 649.000 MHz | 100.000 kHz 48,4055 Mhz 20.06 dém -9.94 dB
922,000 e E23.000 Mz ELTALLIE 3 82399950 MHz ~32.39 dem -19.39 d& 849.000 MHz 850.000 MHz 100.000 kHz 849.01149 MHz -32.13 dBm -19.13 dB
B24.000 Mtz £24.000 Mk 100.000 kHz 924.59441 MHz 20.09 dBm -9.91 d8 850.000 MHz 860.000 MHz 100.000 kHz 852.85215 MHz -42.07 dBm -29.07 dB

\ig
J

Date: 24 FEB.2017 14:30:42

( ]

Date: 24 FEB.2017 14.42:20

J

L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 3 Spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
B! S S JABS Line _$PURIOUS_LINE_ABS PABS
20 ghine _PURIOUS LINE_AB PA 20 db! b
10 dBrr !
0de B s M e sy o RPLPITY o A AN IA A A A A AN
-10 d8m \ } L
SPURIOUS_LINE_ABS_ \ 1
-20 dm 1 t
| \ \
\
}f
-40 dBm
._‘J \\\
-50 dBm
60 dém [y
Start 815.0 MHz 3003 pts Stop 834.0 MHz | || 'Start 839.0 MHz 3003 pts Stop 860.0 Mz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW | Froauenc [ Powerabs | atimit
515.000 MHz 823,000 MHz 100,000 kHz 822.73227 MHz -46.87 dBm -33.67 dB 839.000 MHZ 849,000 MRz 100,000 Kitz T 546 oo 265008
823.000 MHz 824,000 MHz 100,000 kHz 823.99351 MHz -34.56 dBm -21.56 dB 949,000 MHz 850.000 MHz | 100.000 kHz 549 02440 MHz i s
e L o 100con b2 929.30964 MHz 3.45 dBm -26.55 d8 850.000 MHz 860.000 MHz 100.000 kHz £50.20480 MHz -39.00 dém -26.00 dB
w
L L J ] J QNI o8

Date: 24 FEB.2017 14:34:01

Date: 24 FEB.2017 14.45:38

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3-20 of 28




SPORTON LAB.

FCC RF Test Report

Report No. : FG720310-02B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum I

Ref Level 20.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 dem
SGL Count 100/100

Offset 10.80 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS

20 “H”e BPURIOUS_) INE_ABS PABS 20 dhmﬂ sPURIOUS_LINE_ABS PABS ﬂ |
10 dl \ 10 der ( \ -
0dB I \ 0 dBém H \ !
-10 dBm 1 -10 d8 +
 SPURIOUS_LINE_ABS_ / \ j \'
-20 dBm -20 di

=30 di

[ 1

. |

{

" A [\, A
50 dBm m ‘J 2) w'"(\'\'k f £ ol | 1 Nf (’\
L R Y S T SR RO i e e
‘_"_"-f‘ v R S
-60 dB
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 820.16683 MHz -41.14 dBm -28.14 dB 839.000 MHz 849.000 MHz 100.000 kHz 848,43556 MHz 19.04 dém -10.96 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.99850 MHz -32.99 dBm -19.99 d8 349,000 MHz 850,000 MHz | 100.000 kHz 849,01748 MHz -32.61 dBm -19.61 dB
824.000 MHz 834.000 MHz 100.000 kHz 824.60440 MHz 19.38 dBm -10.62 dB 850.000 MHz 860.000 MHz 100.000 kHz 852.80220 MHz -43.43 dBm -30.43 dB
~
) [ v e

Date: 24 FEB.2017 14:32.22

L JU J

Date: 24 FEB.2017 14.43:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr o1 EvgPwr
Limit ¢heck PARS | SPURIGUSCHNEKARS_ e
b S S JABS Line _$PURIOUS_LINE_ABS PABS
20 4!;""‘*‘ PURIOUS_)LINE_AB PA 20 dbr =
10 dBr 1048 ‘
0de st AR AL A g 0 g b e g o
-10 dBm \ 0 d& \ 1
SPURIOUS_LINE_ABS_ \ \
-20 d8m 20d \
[ I \
; \
-40 dBm
H \._
-50 dBm —
60 dBm E—
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||l Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __PowerAbs | Alimit
815.000 MHz 823.000 MHz 100.000 kHz 822.96404 MHz -47.44 dém -34.44 dB 839.000 MHz 849.000 MHz 100.000 KHz 841,43257 MAz 2.54 dém -27.46 dB
823.000 MHz 924,000 MHz 100.000 kHz 823.98252 MHz -36.14 dBm -23.14 dB 849.000 MHz 850,000 MHz | 100.000 kHz 849,00549 MHz -34.82 dBm -21.82 dB
824.000 MHz 834,000 MHz 100.000 kHz 826.95205 MHz 2.37 dBm -27.63 dBé 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -41.06 dBm -28.06 dB
-~
L JU J ] J NI

Date: 24.FEB.2017 14:35.40

Date: 24 FEB.2017 14.47:18

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3-21 of 28



SPORTON LAB.

FCC RF Test Report Report No. : FG720310-02B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum [ spectrum -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rthnrk PABS Limit Tmrk PABS
SPURIOUS | INE_ABS PABS 10 ddRE—$PURIOUS LINE ABS PABS
f -10 dél
LINE_ABS_
-30 dBr -30 dBr
-40 dBm- -40 dBm
50 dB 2 . 2l 50dB » e il s o w -
B —
-70 dBi -70 dB
-80 dB -80 dp
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 753.99675 MHz -58.55 dBm -45.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 794.79635 MHz -58.62 dBm -45.62 dB
860,000 MHz 1,000 GHz | 100.000 kHz 950.97902 MHz -57.86 dBm -44.86 dB 860,000 MHz 1.000 GHz 100.000 kHz 910.41958 MHz -57.76 dBm -44,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -47.78 dBm -34.78 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -47.65 dBm -34.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -42.32 dBm -29.32 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.85327 GHz -42.33 dBm -29.33 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86153 GHz -42.82 dBm -29.82 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85654 GHz -42.97 dBm -29.97 d&
i
l )i ] T ea ( )| J w

Date: 24 FEB 2017 14:59:31

Date: 24 FEB.2017 15:00:26

Middle Channel / QPSK

Middle Channel / 16QAM

ectrum B pectrum —
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit (I’hm-k PARS Limit (L»mrk PARS
_10 ddHE—$PURIOUS LINE ABS PABS SPURIOUS ) INE_ABS PABS
SPL _LINE_ABS_ LINE_ABS_
-20 dBrr
-30 di -30 dl
40 di 40dB
50 de 3 50 dB . o et
e p——
-70 dB -70 dB
80 dB 80 dB
-90 d -90d
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 793.22714 MHz -58.56 dBm -45.56 dB 30.000 MHz 815.000 MHz 100.000 kHz 695.54348 MHz -58.48 dBm -45.48 dB
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860,000 MHz 1,000 GHz | 100.000 kHz 879.09091 MHz -57.59 dém -44,59 dB 860,000 MHz | 1.000 GHz 100.000 kHz 894.05594 MHz -57.91 dBm -44,91 dB
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30.000 MHz 815.000 MHz 100.000 kHz 726.92779 MHz -58.57 dBm -45.57 dB 30.000 MHz 815.000 MHz 100.000 kHz 767.33508 MHz -58.66 dBm -45.66 dB
860,000 MHz 1,000 GHz | 100.000 kHz 943.28671 MHz -57.77 dBm -44.77 dB 860,000 MHz | 1.000 GHz 100.000 kHz 964.96503 MHz -57.84 dBm -44,84 dB
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FCC RF Test Report

Report No. : FG720310-02B
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860,000 MHz 1,000 GHz | 100.000 kHz 885.52448 MHz -57.86 dBm -44.86 dB 860,000 MHz 1.000 GHz 100.000 kHz 905.52448 MHz -57.82 dBm -44,82 dB
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30.000 MHz 815.000 MHz 100.000 kHz 732.02774 MHz -58.68 dBm -45.68 dB 30.000 MHz 815.000 MHz 100.000 kHz 709.66642 MHz -58.68 dBm -45.68 dB
860,000 MHz 1,000 GHz | 100,000 kHz 954.75524 MHz -57.86 dBm -44.86 dB 860,000 MHz | 1.000 GHz 100.000 kHz 955,73427 MHz -57.75 dBm -44,75 dB
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860,000 MHz 1,000 GHz | 100,000 kHz 938,95105 MHz -57.66 dBm -44,66 dB 860.000 MHz | 1.000 GHz 100,000 kHz 922.02797 MHz -57.78 dBm -44,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.26 dBm -33.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99625 GHz -47.78 dBm -34.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.31 dBm -29.31 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99075 GHz -42.10 dBm -29.10 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86303 GHz -42.95 dBm -29.95 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86503 GHz -43.20 dBm -30.20 dB
26
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«auanas.  FCC RF Test Report

Report No. : FG720310-02B

Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0001
30 Normal Voltage 0.0044
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0013
-10 Normal Voltage 0.0030 PASS
-20 Normal Voltage 0.0044
-30 Normal Voltage 0.0047
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0033
Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG720310-02B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2 / 1.4MHz (Average)
RB Horizontal Vertical
Channel Mode =
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 3 22.31 0.1702 21.82 0.1521
Middle QPSK 1 3 22.75 0.1884 22.02 0.1592
Highest 1 3 23.31 0.2143 22.44 0.1754
Lowest 1 3 20.60 0.1148 20.28 0.1067
Middle 16QAM 1 3 21.12 0.1294 20.80 0.1202
Highest 1 3 21.53 0.1422 20.72 0.1180
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 8 22.43 0.1750 21.95 0.1567
Middle QPSK 1 8 22.88 0.1941 22.38 0.1730
Highest 1 8 23.39 0.2183 22.49 0.1774
Lowest 1 0 20.75 0.1189 20.29 0.1069
Middle 16QAM 1 0 20.92 0.1236 20.62 0.1153
Highest 1 0 21.63 0.1455 20.74 0.1186
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 24 22.46 0.1762 22.05 0.1603
Middle QPSK 1 24 22.85 0.1928 22.24 0.1675
Highest 1 24 23.55 0.2265 22.37 0.1726
Lowest 1 0 20.78 0.1197 20.29 0.1069
Middle 16QAM 1 0 21.19 0.1315 20.93 0.1239
Highest 1 0 21.76 0.1500 20.84 0.1213
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 49 22.98 0.1986 22.31 0.1702
Middle QPSK 1 49 23.38 0.2178 22.41 0.1742
Highest 1 49 2417 0.2612 22.56 0.1803
Lowest 1 0 20.77 0.1194 20.42 0.1102
Middle 16QAM 1 0 21.27 0.1340 20.72 0.1180
Highest 1 0 21.53 0.1422 20.78 0.1197
Limit EIRP < 2W Result PASS
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SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG720310-02B

LTE Band 2 / 15MHz (Average)

RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 74 23.00 0.1995 22.26 0.1683
Middle QPSK 1 74 23.27 0.2123 22.36 0.1722
Highest 1 74 23.61 0.2296 22.46 0.1762
Lowest 1 0 21.13 0.1297 20.55 0.1135
Middle 16QAM 1 0 21.10 0.1288 20.90 0.1230
Highest 1 0 21.30 0.1349 20.63 0.1156
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 22.81 0.1910 22.05 0.1603
Middle QPSK 1 0 22.86 0.1932 22.37 0.1726
Highest 1 0 22.91 0.1954 22.30 0.1698
Lowest 1 0 21.15 0.1303 20.55 0.1135
Middle 16QAM 1 0 21.20 0.1318 20.45 0.1109
Highest 1 0 21.21 0.1321 20.50 0.1122
Limit EIRP < 2W Result PASS
LTE Band 4 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest QPSK 1 0 23.05 0.2018 23.19 0.2084
Lowest 16QAM 1 49 22.14 0.1637 21.32 0.1355
Limit EIRP < 1W Result PASS
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SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG720310-02B

LTE Band 5/ 1.4MHz (Average)

RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 3 0 18.74 0.0748 20.17 0.1040
Middle QPSK 3 0 18.44 0.0698 19.85 0.0966
Highest 3 0 18.29 0.0675 19.57 0.0906
Lowest 1 0 16.23 0.0420 17.21 0.0526
Middle 16QAM 1 0 15.76 0.0377 17.44 0.0555
Highest 1 0 15.92 0.0391 17.03 0.0505
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 0 18.78 0.0755 20.11 0.1026
Middle QPSK 1 0 18.40 0.0692 19.79 0.0953
Highest 1 0 18.27 0.0671 19.61 0.0914
Lowest 1 0 16.24 0.0421 17.67 0.0585
Middle 16QAM 1 0 15.92 0.0391 17.39 0.0548
Highest 1 0 15.78 0.0378 16.99 0.0500
Limit ERP < 7W Result PASS
LTE Band 5 / 5MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm)| ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 0 18.72 0.0745 20.08 0.1019
Middle QPSK 1 0 18.45 0.0700 19.83 0.0962
Highest 1 0 18.40 0.0692 19.68 0.0929
Lowest 1 0 16.28 0.0425 17.61 0.0577
Middle 16QAM 1 0 15.82 0.0382 17.34 0.0542
Highest 1 0 15.79 0.0379 17.06 0.0508
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 49 19.26 0.0843 20.04 0.1009
Middle QPSK 1 49 19.25 0.0841 20.14 0.1033
Highest 1 49 18.95 0.0785 19.90 0.0977
Lowest 1 49 16.81 0.0480 17.55 0.0569
Middle 16QAM 1 49 16.67 0.0465 17.56 0.0570
Highest 1 49 16.39 0.0436 17.13 0.0516
Limit ERP < 7W Result PASS
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e 3 FCC RF Test Report

Report No. : FG720310-02B

LTE Band 7 / 10MHz (Average)
ch | Mod RB Horizontal Vertical
anne oae Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Middle QPSK 1 49 | 21.15 0.1303 21.98 0.1578
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
ch | Mod RB Horizontal Vertical
anne oae Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Highest 16QAM 1 99 19.71 0.0935 20.80 0.1202
Limit EIRP < 2W Result PASS
LTE Band 12 / 3MHz (Average)
ch | Mod RB Horizontal Vertical
anne oae Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Highest 16QAM 1 14 12.74 0.0188 16.84 0.0483
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average)
ch | Mod RB Horizontal Vertical
anne oae Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest QPSK 1 24 15.07 0.0321 19.03 0.0800
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average)
ch | Mod RB Horizontal Vertical
anne oae Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Middle QPSK 1 25 15.03 0.0333 19.54 0.0899
Highest 16QAM 1 25 13.07 0.0203 16.84 0.0483
Limit ERP < 3W Result PASS
LTE Band 66 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Highest QPSK 1 49 | 2382 0.2410 22,64 0.1837
Highest 16QAM 1 49 | 2308 0.2032 21.97 0.1574
Limit EIRP < 1W Result PASS
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FCC RF Test Report

Report No. :FG720310-02B

Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)

3702 -66.24 -13 -53.24 -61.85 -72.81 1.67 8.24 H
5552 -62.81 -13 -49.81 -65.31 -69.88 2.65 9.72 H
7401 -64.11 -13 -51.11 -68.12 -73.25 2.46 11.60 H
11100 -52.51 -13 -39.51 -63.57 -62.28 2.69 12.46 H
H
Lowest H
3702 -65.49 -13 -52.49 -61.16 -72.06 1.67 8.24 vV
5552 -62.95 -13 -49.95 -65.51 -70.02 2.65 9.72 vV
7401 -63.91 -13 -50.91 -68.17 -73.05 2.46 11.60 V
11100 -48.96 -13 -35.96 -59.88 -58.73 2.69 12.46 V
vV
vV
3762 -64.81 -13 -51.81 -60.41 -71.44 1.69 8.31 H
5636 -62.97 -13 -49.97 -65.86 -70.02 2.70 9.75 H
7520 -64.38 -13 -51.38 -68.49 -73.77 2.42 11.81 H
11278 -50.01 -13 -37.01 -61.81 -59.71 2.68 12.39 H
H
Middle H
3762 -65.02 -13 -52.02 -60.72 -71.65 1.69 8.31 V
5636 -63.09 -13 -50.09 -66.08 -70.14 2.70 9.75 V
7520 -64.43 -18 -51.43 -68.72 -73.82 2.42 11.81 \
11278 -47.52 -18 -34.52 -59.15 -57.22 2.68 12.39 \
V
V
3816 -62.43 -13 -49.43 -58.01 -69.11 1.70 8.38 H
5724 -61.47 -13 -48.47 -64.78 -68.51 2.75 9.79 H
7638 -63.71 -13 -50.71 -68.26 -73.21 2.38 11.88 H
11457 -54.66 -13 -41.66 -67.02 -64.29 2.68 12.32 H
H
Highest H
3816 -62.91 -13 -49.91 -58.41 -69.59 1.70 8.38 V
5724 -62.67 -13 -49.67 -65.89 -69.71 2.75 9.79 V
7638 -63.55 -18 -50.55 -68.29 -73.05 2.38 11.88 V
11457 -51.46 -13 -38.46 -63.77 -61.09 2.68 12.32 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG720310-02B
LTE Band 2 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -66.14 -13 -53.14 -61.89 -72.71 1.67 8.24 H
5554 -63.04 -13 -50.04 -65.55 -70.11 2.66 9.72 H
7406 -64.06 -13 -51.06 -68.13 -73.21 2.46 11.61 H
11100 -52.01 -13 -39.01 -63.05 -61.78 2.69 12.46 H
H
Lowest H
3702 -66.12 -13 -53.12 -61.68 -72.69 1.67 8.24 vV
5554 -65.35 -13 -52.35 -65.77 -72.42 2.66 9.72 vV
7406 -64.11 -13 -51.11 -68.31 -73.26 2.46 11.61 V
11100 -49.25 -13 -36.25 -60.02 -59.02 2.69 12.46 V
vV
vV
3756 -64.66 -13 -51.66 -60.31 -71.28 1.68 8.31 H
5634 -61.72 -13 -48.72 -64.65 -68.77 2.70 9.75 H
7520 -64.63 -13 -51.63 -68.7 -74.02 2.42 11.81 H
11268 -51.73 -13 -38.73 -63.33 -61.44 2.68 12.39 H
H
Middle H
3756 -64.43 -13 -51.43 -60.14 -71.05 1.68 8.31 V
5634 -62.17 -13 -49.17 -65.08 -69.22 2.70 9.75 V
7520 -63.66 -18 -50.66 -68.05 -73.05 2.42 11.81 \
11268 -47.98 -18 -34.98 -59.54 -57.69 2.68 12.39 \
V
V
3816 -62.01 -13 -49.01 -57.6 -68.69 1.70 8.38 H
5724 -60.98 -13 -47.98 -64.32 -68.02 2.75 9.79 H
7634 -43.84 -18 -30.84 -68.37 -53.33 2.39 11.88 H
11446 -54.95 -18 -41.95 -67.18 -64.59 2.68 12.32 H
H
Highest H
3816 -60.13 -13 -47.13 -55.73 -66.81 1.70 8.38 V
5724 -62.18 -13 -49.18 -65.69 -69.22 2.75 9.79 V
7634 -63.32 -13 -50.32 -68.14 -72.81 2.39 11.88 V
11446 -52.24 -13 -39.24 -64.36 -61.88 2.68 12.32 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG720310-02B
LTE Band 2 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3708 -65.77 -13 -52.77 -61.56 -72.35 1.67 8.25 H
5557 -63.16 -13 -50.16 -65.74 -70.22 2.66 9.72 H
7410 -64.23 -13 -51.23 -68.23 -73.39 2.46 11.62 H
11100 -53.25 -13 -40.25 -64.21 -63.02 2.69 12.46 H
H
Lowest H
3708 -65.68 -13 -52.68 -61.41 -72.26 1.67 8.25 vV
5557 -63.49 -13 -50.49 -65.89 -70.55 2.66 9.72 vV
7410 -63.92 -13 -50.92 -68.19 -73.08 2.46 11.62 V
11100 -50.75 -13 -37.75 -61.62 -60.52 2.69 12.46 V
vV
vV
3762 -65.38 -13 -52.38 -61.01 -72.01 1.69 8.31 H
5636 -62.16 -13 -49.16 -65.17 -69.21 2.70 9.75 H
7520 -64.27 -13 -51.27 -68.41 -73.66 2.42 11.81 H
11268 -49.65 -13 -36.65 -61.21 -59.36 2.68 12.39 H
H
Middle H
3762 -65.38 -13 -52.38 -61.02 -72.01 1.69 8.31 V
5636 -63.01 -13 -50.01 -65.76 -70.06 2.70 9.75 V
7520 -63.48 -18 -50.48 -68.76 -72.87 2.42 11.81 \
11268 -47.11 -18 -34.11 -58.59 -56.82 2.68 12.39 \
V
V
3810 -63.21 -13 -50.21 -58.75 -69.88 1.70 8.37 H
5722 -62.72 -13 -49.72 -66.01 -69.76 2.75 9.79 H
7630 -63.42 -18 -50.42 -67.84 -72.91 2.39 11.88 H
11436 -52.61 -18 -39.61 -64.87 -62.25 2.68 12.33 H
H
Highest H
3810 -62.14 -13 -49.14 -57.82 -68.81 1.70 8.37 V
5722 -62.77 -13 -49.77 -66.14 -69.81 2.75 9.79 V
7630 -63.27 -13 -50.27 -68 -72.76 2.39 11.88 V
11436 -49.61 -13 -36.61 -61.81 -59.25 2.68 12.33 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-30f 13




«auanas.  FCC RF Test Report Report No. :FG720310-02B
LTE Band 2 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3708 -66.01 -13 -53.01 -61.81 -72.59 1.67 8.25 H
5565 -63.09 -13 -50.09 -65.74 -70.15 2.66 9.73 H
7420 -64.04 -13 -51.04 -68.12 -73.22 2.46 11.64 H
11100 -53.34 -13 -40.34 -64.38 -63.11 2.69 12.46 H
H
Lowest H
3708 -65.64 -13 -52.64 -61.39 -72.22 1.67 8.25 vV
5565 -62.96 -13 -49.96 -65.51 -70.02 2.66 9.73 vV
7420 -63.70 -13 -50.70 -68 -72.88 2.46 11.64 V
11100 -50.11 -13 -37.11 -60.74 -59.88 2.69 12.46 V
vV
vV
3762 -65.48 -13 -52.48 -61.15 -72.11 1.69 8.31 H
5636 -63.52 -13 -50.52 -66.43 -70.57 2.70 9.75 H
7520 -63.73 -13 -50.73 -67.91 -73.12 2.42 11.81 H
11257 -49.31 -13 -36.31 -60.77 -59.02 2.69 12.40 H
H
Middle H
3762 -65.55 -13 -52.55 -61.19 -72.18 1.69 8.31 V
5636 -63.36 -13 -50.36 -66.32 -70.41 2.70 9.75 V
7520 -63.96 -18 -50.96 -68.34 -73.35 2.42 11.81 \
11257 -46.31 -18 -33.31 -57.79 -56.02 2.69 12.40 \
V
V
3804 -62.66 -13 -49.66 -58.24 -69.33 1.70 8.36 H
5715 -62.73 -13 -49.73 -65.88 -69.77 2.75 9.79 H
7620 -64.18 -18 -51.18 -68.46 -73.66 2.39 11.87 H
11404 -52.86 -18 -39.86 -65.02 -62.51 2.68 12.34 H
H
Highest H
3804 -62.02 -13 -49.02 -57.66 -68.69 1.70 8.36 V
5715 -63.01 -13 -50.01 -66.19 -70.05 2.75 9.79 V
7620 -63.63 -13 -50.63 -68.06 -73.11 2.39 11.87 V
11404 -49.51 -13 -36.51 -61.66 -59.16 2.68 12.34 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 2 / 15MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3714 -65.85 -13 -52.85 -61.55 -72.44 1.67 8.26 H
5572 -63.06 -13 -50.06 -65.77 -70.12 2.67 9.73 H
7430 -64.21 -13 -51.21 -68.12 -73.42 2.45 11.66 H
11110 -52.25 -13 -39.25 -63.39 -62.02 2.69 12.46 H
H
Lowest H
3714 -65.85 -13 -52.85 -61.61 -72.44 1.67 8.26 vV
5572 -63.46 -13 -50.46 -65.97 -70.52 2.67 9.73 vV
7430 -63.85 -13 -50.85 -68.06 -73.06 2.45 11.66 V
11110 -47.92 -13 -34.92 -59.95 -57.69 2.69 12.46 V
vV
vV
3762 -65.48 -13 -52.48 -61.11 -72.11 1.69 8.31 H
5636 -63.17 -13 -50.17 -66.2 -70.22 2.70 9.75 H
7520 -64.22 -13 -51.22 -68.4 -73.61 2.42 11.81 H
11236 -50.31 -13 -37.31 -61.67 -60.03 2.69 12.41 H
H
Middle H
3762 -65.39 -13 -52.39 -61.07 -72.02 1.69 8.31 V
5636 -62.72 -13 -49.72 -65.68 -69.77 2.70 9.75 V
7520 -64.05 -18 -51.05 -68.49 -73.44 2.42 11.81 \
11236 -47.34 -18 -34.34 -58.66 -57.06 2.69 12.41 \
V
V
3792 -61.16 -13 -48.16 -56.52 -67.81 1.70 8.35 H
5688 -61.53 -13 -48.53 -64.75 -68.57 2.73 9.78 H
7610 -63.94 -18 -50.94 -68.45 -73.41 2.39 11.87 H
11373 -54.35 -18 -41.35 -66.41 -64.02 2.68 12.35 H
H
Highest H
3792 -61.36 -13 -48.36 -57.01 -68.01 1.70 8.35 V
5688 -62.37 -13 -49.37 -65.59 -69.41 2.73 9.78 V
7610 -63.75 -13 -50.75 -68.5 -73.22 2.39 11.87 V
11373 -51.05 -13 -38.05 -63.02 -60.72 2.68 12.35 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 2 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3720 -65.63 -13 -52.63 -61.4 -72.22 1.67 8.26 H
5580 -63.25 -13 -50.25 -65.86 -70.31 2.67 9.73 H
7440 -64.32 -13 -51.32 -68.26 -73.55 2.45 11.68 H
11110 -52.56 -13 -39.56 -63.65 -62.33 2.69 12.46 H
H
Lowest H
3720 -65.74 -13 -52.74 -61.51 -72.33 1.67 8.26 vV
5580 -63.36 -13 -50.36 -65.77 -70.42 2.67 9.73 vV
7440 -63.78 -13 -50.78 -67.93 -73.01 2.45 11.68 V
11110 -49.78 -13 -36.78 -60.72 -59.55 2.69 12.46 V
vV
vV
3762 -65.48 -13 -52.48 -61.02 -72.11 1.69 8.31 H
5636 -63.28 -13 -50.28 -66.17 -70.33 2.70 9.75 H
7520 -64.38 -13 -51.38 -68.31 -73.77 2.42 11.81 H
11226 -51.29 -13 -38.29 -62.66 -61.01 2.69 12.41 H
H
Middle H
3762 -65.48 -13 -52.48 -61.1 -72.11 1.69 8.31 V
5636 -63.44 -13 -50.44 -66.48 -70.49 2.70 9.75 V
7520 -64.09 -18 -51.09 -68.49 -73.48 2.42 11.81 \
11226 -47.43 -18 -34.43 -58.81 -57.15 2.69 12.41 \
V
V
3798 -65.55 -13 -52.55 -61.13 -72.21 1.70 8.36 H
5700 -62.37 -13 -49.37 -65.54 -69.41 2.74 9.78 H
7600 -63.65 -18 -50.65 -68.04 -73.11 2.40 11.86 H
11352 -54.34 -18 -41.34 -66.28 -64.02 2.68 12.36 H
H
Highest H
3798 -65.66 -13 -52.66 -61.26 -72.32 1.70 8.36 V
5700 -62.67 -13 -49.67 -65.74 -69.71 2.74 9.78 V
7600 -63.76 -13 -50.76 -68.45 -73.22 2.40 11.86 V
11352 -51.01 -13 -38.01 -62.99 -60.69 2.68 12.36 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG720310-02B
LTE Band 4
LTE Band 4 / 3MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:.lezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3504 -60.95 -13 -47.95 -56.99 -67.35 1.61 8.00 H
5256 -54.35 -13 -41.35 -55.34 -61.57 2.48 9.70 H
10512 -52.54 -13 -39.54 -40.35 -62.25 2.69 12.40 H
3504 -60.95 -13 -47.95 -56.99 -67.35 1.61 8.00 H
H
Highest H
g 3504 -60.93 -13 -47.93 -56.82 -67.33 1.61 8.00 vV
5256 -57.39 -13 -44.39 -58.22 -64.61 2.48 9.70 vV
10512 -47.71 -13 -34.71 -56.33 -57.42 2.69 12.40 \'
V
Vv
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. :FG720310-02B
LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -56.73 -13 -43.73 -44 57 -58.49 0.98 4.89 H
2472 -52.59 -13 -39.59 -45.87 -54.47 1.28 5.32 H
3296 -65.36 -13 -52.36 -60.69 -68.77 1.54 7.10 H
H
H
Lowest H
1648 -57.19 -13 -44.19 -45.5 -58.95 0.98 4.89 Vv
2472 -57.11 -13 -44.11 -50.83 -58.99 1.28 5.32 Vv
3296 -65.04 -13 -52.04 -60.7 -68.45 1.54 7.10 V
V
vV
vV
1672 -57.43 -13 -44.43 -45.56 -59.11 0.99 4.82 H
2512 -45.25 -13 -32.25 -38.64 -47.22 1.29 5.41 H
3344 -64.93 -13 -51.93 -60.46 -68.54 1.56 7.31 H
H
H
Middle H
1672 -57.43 -13 -44.43 -46.02 -59.11 0.99 4.82 V
2512 -51.18 -13 -38.18 -45.03 -53.15 1.29 5.41 V
3344 -64.61 -18 -51.61 -60.35 -68.22 1.56 7.31 \
\
V
V
1696 -58.62 -13 -45.62 -46.91 -60.22 1.00 4.75 H
2544 -53.75 -13 -40.75 -47.19 -55.73 1.30 5.44 H
3392 -65.04 -13 -52.04 -60.78 -68.84 1.57 7.52 H
H
H
Highest H
1696 -58.82 -13 -45.82 -47.55 -60.42 1.00 4.75 V
2544 -57.79 -13 -44.79 -51.73 -59.77 1.30 5.44 V
3392 -64.62 -13 -51.62 -60.45 -68.42 1.57 7.52 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG720310-02B
LTE Band 5 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -56.09 -13 -43.09 -43.93 -57.85 0.98 4.89 H
2472 -51.81 -13 -38.81 -45.09 -53.69 1.28 5.32 H
3296 -65.55 -13 -52.55 -60.88 -68.96 1.54 7.10 H
H
H
Lowest H
1648 -56.76 -13 -43.76 -45.07 -58.52 0.98 4.89 vV
2472 -56.41 -13 -43.41 -50.13 -58.29 1.28 5.32 vV
3296 -65.12 -13 -52.12 -60.78 -68.53 1.54 7.10 V
V
vV
vV
1672 -58.39 -13 -45.39 -46.52 -60.07 0.99 4.82 H
2504 -46.40 -13 -33.40 -39.76 -48.36 1.29 5.40 H
3344 -65.11 -13 -52.11 -60.64 -68.72 1.56 7.31 H
H
H
Middle H
1672 -58.71 -13 -45.71 -47.3 -60.39 0.99 4.82 V
2504 -52.12 -13 -39.12 -45.93 -54.08 1.29 5.40 V
3344 -64.64 -18 -51.64 -60.38 -68.25 1.56 7.31 \
\
V
V
1696 -60.31 -13 -47.31 -48.6 -61.91 1.00 4.75 H
2536 -52.83 -13 -39.83 -46.24 -54.81 1.30 5.43 H
3392 -64.95 -18 -51.95 -60.69 -68.75 1.57 7.52 H
H
H
Highest H
1696 -59.47 -13 -46.47 -48.2 -61.07 1.00 4.75 V
2536 -55.78 -13 -42.78 -49.68 -57.76 1.30 5.43 V
3392 -64.66 -13 -51.66 -60.49 -68.46 1.57 7.52 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG720310-02B
LTE Band 5 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -55.14 -13 -42.14 -42.98 -56.9 0.98 4.89 H
2472 -50.94 -13 -37.94 -44.22 -52.82 1.28 5.32 H
3296 -65.30 -13 -52.30 -60.63 -68.71 1.54 7.10 H
H
H
Lowest H
1648 -55.66 -13 -42.66 -43.97 -57.42 0.98 4.89 vV
2472 -57.04 -13 -44.04 -50.76 -58.92 1.28 5.32 vV
3296 -64.96 -13 -51.96 -60.62 -68.37 1.54 7.10 V
V
vV
vV
1672 -61.11 -13 -48.11 -49.24 -62.79 0.99 4.82 H
2504 -46.31 -13 -33.31 -39.68 -48.27 1.29 5.40 H
3344 -65.43 -13 -52.43 -60.96 -69.04 1.56 7.31 H
H
H
Middle H
1672 -60.46 -13 -47 .46 -49.05 -62.14 0.99 4.82 V
2504 -53.67 -13 -40.67 -47.48 -55.63 1.29 5.40 V
3344 -64.91 -18 -51.91 -60.65 -68.52 1.56 7.31 \
\
V
V
1688 -60.72 -13 -47.72 -48.85 -62.35 1.00 4.77 H
2536 -50.89 -13 -37.89 -44.3 -52.87 1.30 5.43 H
3376 -65.11 -18 -52.11 -60.79 -68.85 1.57 7.45 H
H
H
Highest H
1688 -58.26 -13 -45.26 -46.85 -59.89 1.00 4.77 V
2536 -56.56 -13 -43.56 -50.46 -58.54 1.30 5.43 V
3376 -64.54 -13 -51.54 -60.35 -68.28 1.57 7.45 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG720310-02B
LTE Band 5/ 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -58.93 -13 -45.93 -46.72 -60.69 0.98 4.89 H
2472 -59.67 -13 -46.67 -52.84 -61.55 1.28 5.32 H
3316 -66.02 -13 -53.02 -61.38 -69.51 1.55 7.19 H
H
H
Lowest H
1648 -59.35 -13 -46.35 -47.59 -61.11 0.98 4.89 vV
2472 -63.33 -13 -50.33 -56.84 -65.21 1.28 5.32 vV
3320 -65.68 -13 -52.68 -61.23 -69.19 1.55 7.21 V
V
vV
vV
1664 -57.45 -13 -44.45 -45.34 -59.16 0.98 4.84 H
2496 -46.97 -13 -33.97 -40.17 -48.92 1.29 5.39 H
3345 -65.08 -13 -52.08 -60.46 -68.69 1.56 7.32 H
H
H
Middle H
1664 -57.98 -13 -44.98 -46.06 -59.69 0.98 4.84 V
2496 -58.97 -13 -45.97 -44.66 -60.92 1.29 5.39 V
3344 -64.44 -18 -51.44 -59.92 -68.05 1.56 7.31 \
\
V
V
1680 -59.57 -13 -46.57 -47.64 -61.22 0.99 4.80 H
2520 -46.47 -13 -33.47 -39.73 -48.44 1.30 5.42 H
3376 -65.32 -18 -52.32 -60.74 -69.06 1.57 7.45 H
H
H
Highest H
1680 -58.36 -13 -45.36 -46.74 -60.01 0.99 4.80 V
2520 -52.25 -13 -39.25 -46 -54.22 1.30 5.42 V
3376 -64.85 -13 -51.85 -60.55 -68.59 1.57 7.45 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report Report No. :FG720310-02B
LTE Band 7
LTE Band 7 / 15MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(e&l:-'ezn)c y (EIBF::) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5004 -62.52 -25 -37.52 -62.22 -69.88 2.34 9.70 H
7500 -53.34 -25 -28.34 -57.21 -62.71 2.43 11.80 H
10008 -47.76 -25 -22.76 -55.35 -57.27 2.70 12.20 H
H
H
Lowest H
5004 -62.86 -25 -37.86 -62.4 -70.22 2.34 9.70 vV
7500 -64.34 -25 -39.34 -68.44 -73.71 2.43 11.80 vV
10008 -56.97 -25 -31.97 -64.52 -66.48 2.70 12.20 \'
\'
vV
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12
LTE Band 12/ 1.4MHz / QPSK
—_— Over SPA S.G. TX Cable |TX Antenna -
Channel Fr(el\qnlll-lezn)c v ( :::1 ) (I(';;::) Limit Reading Power loss Gain POI?:/Z\?;IO“
(dB) (dBm) (dBm) (dB) (dBi)
1400 -64.53 -13.00 -51.53 -50.50 -66.19 0.87 4.68 H
2096 -54.15 -13.00 -41.15 -45.34 -55.02 1.16 4.19 H
2800 -65.95 -13.00 -52.95 -59.61 -68.06 1.38 5.64 H
H
H
Lowest H
1400 -64.35 -13.00 -51.35 -50.78 -66.01 0.87 4.68 \
2096 -53.94 -13.00 -40.94 -45.42 -54.81 1.16 4.19 \
2800 -65.33 -13.00 -52.33 -59.66 -67.44 1.38 5.64 \
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. :FG720310-02B
LTE Band 17
LTE Band 17 / 5MHz / QPSK
A Over SPA S.G. TX Cable | TX Antenna -
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1424 -54.41 -13 -41.41 -40.55 -56.21 0.88 4.83 H
2136 -65.11 -13 -52.11 -56.66 -66.09 1.18 4.31 H
2848 -66.44 -13 -53.44 -60.22 -68.57 1.40 5.68 H
H
H
Highest H
g 1424 -53.03 -13 -40.03 -39.44 -54.83 0.88 4.83 Vv
2136 -65.13 -13 -52.13 -56.81 -66.11 1.18 4.31 Vv
2848 -65.92 -13 -52.92 -60.56 -68.05 1.40 5.68 \
\'
vV
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66
LTE Band 66 / 5MHz / QPSK
i Over SPA S.G. TX Cable | TX Antenna -
Channel Fr(el\qnlll-lezn)c v ( :::1 ) (I(';;::) Limit Reading Power loss Gain POI?:/Z\?;IO“
(dB) (dBm) (dBm) (dB) (dBi)
3552 -62.57 -13 -49.57 -58.33 -69.01 1.62 8.06 H
5328 -64.94 -13 -51.94 -66.23 -72.11 2.53 9.70 H
7104 -63.36 -13 -50.36 -67.58 -71.81 2.56 11.01 H
10648.5 -48.35 -13 -35.35 -57.89 -58.09 2.69 12.43 H
H
Highest H
g 3552 -65.57 -13 -52.57 -61.26 -72.01 1.62 8.06 \
5328 -63.38 -13 -50.38 -64.72 -70.55 2.53 9.70 Vv
7104 -64.57 -13 -51.57 -68.78 -73.02 2.56 11.01 Vv
10648.5 -51.81 -13 -38.81 -61.02 -61.55 2.69 12.43 \
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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TEL : 886-3-327-3456
FAX : 886-3-328-4978




«auanas.  FCC RF Test Report Report No. : FG720310-02B

Appendix C. Original Report

Please refer to Sporton report number FG720310B.
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